



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
M/S Telerisen Private Limited
Islamabad
(PMO Site 405C)

Reference # CED/TFL 2229, 2233 (Dr. Asif Hameed)
Reference of the request letter # TR/96-22

Dated: 03-11-2022
Dated: 03-11-2022

Tension Test Report (Page – 1/1)

Date of Test 03-11-2022
Gauge length 2 inches
Description Steel Plate Steel Strip Tensile Test

Sr. No.	Designation		Size of Strip	X Section Area	Yield load	Breaking Load	Yield Stress	Ultimate Stress	Elongation	% Elongation	Remarks
	(mm)	(mm)									
1	Steel Plate	5	29.90x4.50	134.55	3800	6300	277	459	0.80	40.00	
2	Steel Plate	5	29.10x4.50	130.95	3900	6200	292	464	0.70	35.00	
3	Steel Plate	5	29.50x4.50	132.75	4100	6200	303	458	0.70	35.00	
4	Steel Plate	8	31.80x7.50	238.50	10800	13900	444	572	0.60	30.00	
5	Steel Plate	8	30.30x7.50	227.25	10400	13400	449	578	0.50	25.00	
6	Steel Plate	8	31.40x7.50	235.50	10400	13700	433	571	0.60	30.00	
Only Six Samples for Tensile Test											
Bend Test											

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples